
 
 
 
 

 
 
 

 
 

 
 
 

 
 
 

 

HIGHLAND CREEK 
WASTEWATER TREATMENT PLANT 

2017 Annual Report 

March 31, 2018 



 



 

 
 

 

   

 

    

                           

                                    

                            

                       

                   

 

                             

                           

           

 

                             

       

       

               

                 

             

               

     

                 

             

             

             

                     

                

 

                           

                        

 

                           

                          

                         

                           

                   

 

                                 

                              

 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HIGHLAND CREEK WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT 

EXECUTIVE SUMMARY 

The Highland Creek Treatment Plant (HCTP) is one of four wastewater treatment facilities operated 
by the City of Toronto. This facility, located at 51 Beechgrove Drive has a rated capacity of 219,000 
m3/day, or 219 ML/day, and serves an equivalent population of approximately 533,000. The Highland 
Creek Treatment Plant discharges into Lake Ontario and operates under Environmental Compliance 
Approval (ECA) Sewage No. 8261‐99EP4S, issued on October 28, 2015. 

The average daily flow rate in 2017 was 170.9 ML/day. Influent concentrations of Biochemical Oxygen 
Demand (BOD5), Total Phosphorus (TP) and Total Suspended Solids (TSS) averaged 221.4 mg/L, 5.2 
mg/L and 246.7 mg/L, respectively. 

Highland Creek Treatment Plant achieved the following effluent quality and loading rates in 2017 in 
comparison to ECA limits: 

ECA1 2017 Final Effluent 
Total Suspended Solids (TSS) 25 mg/L 14.1 mg/L 
Carbonaceous Biological Oxygen Demand (CBOD5) 25 mg/L 7.2 mg/L 
Total Phosphorus (TP) 1 mg/L 0.7 mg/L 
Escherichia Coli (E. Coli)2 200 CFU/100mL 16 CFU/100mL 
pH 6.0‐9.5 6.7 
Total Chlorine Residual (TRC) (Dechlorination) 0.02 mg/L 0.004 mg/L 
TSS Loading Rate 5,475 kg/day 2,406 kg/day 
CBOD5 Loading Rate 5,475 kg/day 1,233 kg/day 
TP Loading Rate 219 kg/day 125 kg/day 

1 Referenced from ECA No. 8261‐99EP4S, issued on October 28, 2015. 
2 Arithmetic mean of monthly geometric mean data. 

During 2017, the sludge feed flow to the dewatering centrifuges averaged 1,849 m3/day which 
resulted in 43.3 dry tonnes of dewatered solids being generated per day. 

Ferrous chloride consumption for phosphorus removal was 9.54 tonnes as iron (Fe) per 1000ML 
wastewater treated. Polymer consumption in 2017 for waste activated sludge (WAS) thickening and 
sludge dewatering totalled 7.93 tonnes per 1000 ML treated. Total sodium hypochlorite (12%) 
consumption for disinfection totalled 52.14 m3 per 1000 ML. Sodium Bisulphite (SBS) (38%) 
consumption for effluent dechlorination totalled 15.79 m3 per 1000 ML. 

There was one bypass occurrence in 2017 where there was no reduction in total effluent quality over 
the duration of the event. The total bypass flow was estimated to be 0.468 ML. 

-i‐



 

 
 

 

   

 

                       

                            

                     

 

                               

                             

                                

                       

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HIGHLAND CREEK WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT 

The plant continued with various capital projects. Notable projects included: Biosolids Treatment 
Upgrades, and the Headworks and Odour Control Upgrades. A variety of preventative, predictive and 
reactive maintenance was completed, including the calibration of effluent monitoring equipment. 

Total annual consumption of potable water, hydro, and natural gas was 2,642 m3, 30.6M kWh, and 
6.6M m3, respectively. Plant operating costs for 2017 totalled $20.1M. In 2017, the Highland Creek 
Treatment Plant had an establishment of 68.5 employees. As of December 31, 2017 there were two 
health and safety incidents and two days lost due to work related injuries. 

-ii‐



 

 
 

 

   

 

 

       

         

       

           

       
         
         
         
         
         
         

           

         
         
         
             
       
       
       

       
                 

       

       

               
               
                 
                 

       

       

             
         
             
             
           
         

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HIGHLAND CREEK WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT 

TABLE OF CONTENTS 

EXECUTIVE SUMMARY.................................................................................................................................. i 

GLOSSARY OF ABBREVIATIONS.....................................................................................................................v 

1. INTRODUCTION.................................................................................................................................. 1 

2. PLANT PROCESS OVERVIEW................................................................................................................ 2 

2.1. Influent..................................................................................................................................................2 
2.2. Preliminary Treatment..........................................................................................................................2 
2.3. Primary Treatment................................................................................................................................2 
2.4. Secondary Treatment............................................................................................................................2 
2.5. Final Effluent .........................................................................................................................................3 
2.6. Solids Handling......................................................................................................................................3 
2.7. Solids Management ..............................................................................................................................3 

3. 2017 PROCESS SUMMARY .................................................................................................................. 4 

3.1. Process Parameters...............................................................................................................................4 
3.2. Biosolids Management .........................................................................................................................6 
3.3. Chemical Usage.....................................................................................................................................6 
3.4. Bypasses, Overflows and Spills .............................................................................................................7 
3.4.1. Bypasses................................................................................................................................................7 
3.4.2. Overflows..............................................................................................................................................7 
3.4.3. Spills ......................................................................................................................................................7 
3.5. Complaints ............................................................................................................................................7 
3.6 Effluent Quality Assurance or Control Measures..................................................................................7 

4. CAPITAL PROJECTS.............................................................................................................................. 8 

5. MAINTENANCE................................................................................................................................... 9 

5.1. Solids Handling (Work Area 1) ..............................................................................................................9 
5.2. Liquids Handling (Work Area 2) ..........................................................................................................10 
5.3. Plant Services 1 (Work Area 3)............................................................................................................10 
5.4. Plant Services 2 (Work Area 4)............................................................................................................11 

6. UTILITIES ...........................................................................................................................................11 

7. ADMINISTRATION .............................................................................................................................13 

7.1. Operations and Maintenance Costs....................................................................................................13 
7.2. Human Resources ...............................................................................................................................14 
7.3. Occupational Health & Safety .............................................................................................................14 
7.4. Staff Training and Development .........................................................................................................15 
7.5. Utility Operator Certification ..............................................................................................................17 
7.6. MOECC/MOL Correspondence ...........................................................................................................17 

-iii‐



 

 
 

 

   

 

 

          

                 

            

               

             

                   

 

      

              
            
              
            
                        
                    
            
              
                  

 

     

                      
                  
                      

 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HIGHLAND CREEK WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT 

APPENDICES 

APPENDIX A – Plant Schematic 
APPENDIX B – Influent and Effluent 2017 Performance Charts 
APPENDIX C – Historical Performance Data 
APPENDIX D – Influent and Effluent Metal Concentrations 
APPENDIX E – Dewatered Sludge Metal Analyses 
APPENDIX F – LOF Notice of Modification to Sewage Works 

LIST OF TABLES 

Table 1: Final Effluent Parameters ........................................................................................................ 4 
Table 2: Process Summary..................................................................................................................... 5 
Table 3: Chemical Usage Summary ....................................................................................................... 6 
Table 4: Capital Projects ........................................................................................................................ 8 
Table 5: Summary of Effluent Monitoring Equipment Calibration and Maintenance .......................... 9 
Table 6: Average Unit and Total Utility Cost ....................................................................................... 12 
Table 7: Plant Staffing.......................................................................................................................... 14 
Table 8: Wastewater Treatment Certificates ...................................................................................... 17 
Table 9: Correspondence submitted to the MOECC ........................................................................... 17 

LIST OF FIGURES 

Figure 1: Monthly Utility Consumption (Water, Hydro, Natural Gas)................................................. 12 
Figure 2: Operations and Maintenance Cost Breakdown ................................................................... 13 
Figure 3: Highland Creek Health & Safety Injury Summary................................................................. 15 

-iv‐



 

 
 

 

   

 

     

 

 

     

       

          

      

      

      

        

  

 

   

 

        

    

      

    

 

  

 

 

     

 

 

     

           

    

      

           

    

        

    

  

 

 

 

     

       

  

   

   

     

      

      

      

      

     

        

        

        

      

 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HIGHLAND CREEK WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT 

GLOSSARY OF ABBREVIATIONS 
AAC Annual Average Concentration 
BOD5 Five‐Day Biochemical Oxygen Demand 
CBOD5 Five‐Day Carbonaceous Biochemical Oxygen Demand 
CEU Continuing Education Units 
CFU Colony Forming Units 
DAF Dissolved Air Flotation 
E. Coli Escherichia Coli 
ECA Environmental Compliance Approval 
Fe Iron 
HCTP Highland Creek Treatment Plant 
HP Horsepower 
HRT Hydraulic Retention Time 
kg kilogram 
kWh Kilowatt‐hour 
M Million 
MAC Monthly Average Concentration 
MGMD Monthly Geometric Mean Concentration 
MOECC Ministry of Environment and Climate Change 
MWh Megawatt‐hour 
m3 Cubic metre 
m3 /day Cubic metre per day 
mA Milliamps 
mg/L Milligrams per litre 
mL Millilitre 
ML Megalitre 
No. Number 
Q Flow Rate 
RAS Return Activated Sludge 
SBS Sodium Bisulphite 
SBS (P) Sodium Bisulphite Presence 
SS Suspended Solids 
TCR Total Chlorine Residual 
TP Total Phosphorus 
TS Total Solids 
TSS Total Suspended Solids 
TVS Total Volatile Solids 
TWAS Thickened Waste Activated Sludge 
μg/L Micrograms per litre 
WAS Waste Activated Sludge 

-v‐



 

 
 

 

   

 

   

	 	
	
	

 

 

	
	 	

 

 

	  

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HIGHLAND CREEK WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT 

Definitions 

ሺ%ሻ ൌ ݈ܽݒܴ݉݁ ݐ݊݁ܿݎ݁ܲ 	  1  െ  
ሻ݈ܽ݊݅ܨሺ ݊݅ݐܽݎݐ݊݁ܿ݊ܥ
 ሻ݈ܽ݅ݐ݅݊ܫሺ ݊݅ݐܽݎݐ݊݁ܿ݊ܥ

	ሿ ܦܱܤܿ ݃݇
 ൌ ൬ ݃݊݅݀ܽܮ	 ݊݅ݐܽݎ݁ܣ

݉ଷ 	ܽ݁ݕݐ݅ܿܽܽܿ ݊݅ݐܽݎ
൰ ൌ  

ሺܳ௬ ா௨௧  ܳோௌሻ 	ൈ	  ሾܿܦܱܤହ௬ ௨௧

ܸ௧ 	்௦ 

 	ሺ%ሻ ൌ ݁ݎݑݐܽܥ ݏ݈݀݅ܵ
 ܵܵܶ ݁ݐܽݎݐ݊݁ܥ െ ܵܶ	 ݀݁݁ܨ ݁݃ݑ݂݅ݎݐ݊݁ܥ

ൈ 100 
 ܵܶ ݀݁݁ܨ ݁݃ݑ݂݅ݎݐ݊݁ܥ

-vi‐

mailto:	.K=@EJC


 

 
 

 

 

 

  

                           

                             

                                  

                                   

                                 

                                  

 

                   

                       

                           

                     

                         

                             

                             

                 

 

                           

                             

                     

 

                                  

                         

                 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HIGHLAND CREEK WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

1. INTRODUCTION 

The Highland Creek Treatment Plant (HCTP) is one of four wastewater treatment facilities operated 
by the City of Toronto under the responsibility of the Wastewater Treatment section of Toronto 
Water. The facility is located at 51 Beechgrove Drive, south of Lawrence Avenue East and services an 
area bounded by Steeles Avenue on the north, Victoria Park Avenue on the west, the Rouge River on 
the east and Lake Ontario on the south. This area contains an estimated connected population of 
533,000. The Highland Creek Treatment Plant has a rated capacity of 219,000 m3/day, or 219 ML/day. 

Major treatment processes include preliminary treatment, primary treatment, secondary treatment, 
phosphorus removal with ferrous chloride, final effluent disinfection using sodium hypochlorite, and 
final effluent dechlorination using sodium bisulphite. Treated effluent is discharged to Lake Ontario. 
Solids handling processes include Waste Activated Sludge Thickening, sludge stabilization by 
anaerobic digestion followed by dewatering using high speed centrifuges. Two multiple hearth 
incinerators are used for the disposal of the dewatered biosolids. Numerous auxiliary systems are 
required for the proper operation of plant processes and include potable water, process water, HVAC, 
electrical power distribution, natural gas, and instrument air. 

The Ministry of the Environment and Climate Change (MOECC) has classified the Highland Creek 
Treatment Plant as a Class IV wastewater treatment facility under Regulation 129/04. The facility 
operates under ECA Sewage No. 8261‐99EP4S, issued on October 28, 2015. 

This report is a summary of plant operations and performance in 2017. Highlights of the report include 
a discussion of effluent quality and summaries of process operations, maintenance, chemical and 
utility consumption, capital projects, operational costs and human resources. 

1 



 

 
 

 

   

 

      

                                 
                                 
  

   

                         

                

      

                         

                             

                                   

                            

     

                           

                                   

                                

                               

                         

  

     

                     

                              

                             

                         

                             

                                

                 

 

                               

                                 

                                                            
 

  
                       
 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HIGHLAND CREEK WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT 

2. PLANT PROCESS OVERVIEW 

A description of the plant process is included below. A Plant process flow diagram is included in 
Appendix A. Additional information on the plant's process can be found on the City of Toronto 
website1. 

2.1. Influent 

Wastewater from the Morningside Sanitary Trunk Sewer and Highland Creek Sanitary Trunk Sewer 
flows to the plant via a common sewer. 

2.2. Preliminary Treatment 

Raw wastewater enters the Headworks for grit and screenings removal. Aerated grit channels, 
cyclones and classifiers are used to remove and dewater grit; climber‐type bar screens remove rags 
and large pieces of debris. Ferrous chloride is applied at the head of the aerated grit channels for 
phosphorous removal. The removed grit and screenings are hauled to a sanitary landfill site. 

2.3. Primary Treatment 

Primary Treatment occurs in the Primary Clarification Tanks, where the flow velocity of the 
wastewater is reduced to allow heavier solids to settle to the bottom and lighter solids float to the 
top. There are 12 Primary Clarification Tanks. Sludge collectors in the tanks sweep the settled sludge, 
called "primary" or "raw" sludge, into sludge hoppers. The primary sludge and scum is then pumped 
out for further treatment and the wastewater, called "primary effluent", continues onto secondary 
treatment. 

2.4. Secondary Treatment 

The primary effluent receives secondary treatment through a conventional, suspended biomass 
activated sludge process in the Aeration Tanks. The mixed liquor consists of primary effluent mixed 
with return activated sludge (RAS), which is sludge removed from the Final Clarification Tanks and 
contains micro‐organisms that naturally occur in wastewater and facilitate its degradation. In the 
presence of oxygen, these micro‐organisms break down organic material in the wastewater. Air is 
supplied to the Aeration Tanks through electrically driven blowers. There are a total of 16 Aeration 
Tanks each equipped with ceramic fine bubble dome diffusers2. 

The mixed liquor from the Aeration Tanks flows to 16 large quiescent Final Clarification Tanks, where 
the Activated Sludge is allowed to settle. A controlled quantity of this sludge is returned to the 

1 https://www.toronto.ca/services‐payments/water‐environment/managing‐sewage‐in‐toronto/wastewater‐treatment‐

plants‐and‐reports/ 
2 With exception of the first 2 sections of Aeration Tank 8. 

2 

https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment


 

 
 

 

   

 

                               

                  

     

                             

                         

                             

                         

  

     

                             

                       

                               

                             

                            

                           

                           

              

 

                         

                               

                                   

                           

                           

                                

                  

                          

                            

         

     

                           

                               

                                            

   

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HIGHLAND CREEK WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT 

Aeration Tanks as RAS in order to maintain a sufficient biomass concentration. The excess is removed 
as Waste Activated Sludge (WAS) and thickened using centrifuges. 

2.5. Final Effluent 

Sodium Hypochlorite is used to disinfect and kill pathogens in the final effluent. Sodium Bisulphite 
(SBS) is added after disinfection to remove excess chlorine (dechlorinate) from the wastewater, 
helping to protect the aquatic environment. The final effluent is discharged to Lake Ontario through 
an outfall pipe extending approximately 1000 m into the lake from the shore 

2.6. Solids Handling 

Primary sludge and scum, from the Primary Clarification Tanks, is first fed into primary anaerobic 
digesters. Secondary sludge (WAS), from the Secondary Clarification Tanks, is thickened through 
centrifugation before it is also fed into primary digesters, where it undergoes the same process as 
primary sludge. Centrifugation reduces the volume of sludge by separating solids from liquid. The 
Thickening process consists of five centrifuges. All primary sludge, thickened WAS (TWAS), and scum 
from the Primary and Secondary Clarification Tanks, collectively called sludge, is treated, handled and 
disposed of in a similar manner, consisting of anaerobic digestion, intermediate blending and storage, 
dewatering and then incineration and ash handling. 

Anaerobic digestion is the biological degradation (stabilization) of organic materials (sludge and scum) 
in the absence of oxygen – it reduces volume of solids, destroys pathogens and mitigates sludge 
odour. The process produces digester gas, made up predominantly of methane. This gas is used as a 
supplementary fuel for plant needs, including process and space heating, thereby reducing the plant's 
operating costs and carbon footprint. The digesters are operated in the mesophilic temperature range 
(34 – 38oC). The target operating temperature for the digesters is 36oC. The Digestion process consists 
of a digester control building and four primary digesters. 

Following digestion, the biosolids are conditioned with a polymer and dewatered by centrifugation. 
Centrifugation reduces the volume of sludge by separating solids from liquid. The Dewatering process 
consists of five centrifuges. 

2.7. Solids Management 

The dewatered biosolids are incinerated in one of the two multiple‐hearth incinerators. This thermal 